





Part List (WF314723)

Back - Left Leg
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Front - Left Leg

@Xl

=

Front - Right Leg

Front Siderail

@Xl
«/

S —

Back Siderail

@Xz/

Crossbar Headboard - Footboard

(8) x4 /

Crossbar Headboard - Footboard

(9)x2 —

Panel Headboard - Footboard

Xl

Crossbar Footboard

@ x1

Crossbar Headboard

Left Side Bookshelf

@Xl Q

Right Side Bookshelf

Left Side Bookshelf
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Part List (WF314723)

Right Side Bookshelf

X2
NI

Bookshelf

Bookshelf

Bookshelf

x1

Frame Siderail

x1

Bottom Bookshelf

Panel Back Bookshelf

=

Support Bookshelf

23 x2 x

Side Drawers

Side Drawers

25 x2 \é

Top Drawers

S

Back Drawers

R

Bottom Drawers

—

Suppot Drawers
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Part List (WF314723)
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Support Slats
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Hardware List (WF314723)

OUTLOOK

DESC

&

Dowel @8*30mm

&

Dowel @10*40mm

of

Bolts 1/4"*25mm

-
S

\\\\\\

of

Bolts 1/4"*40mm

Bolts 1/4"*60mm

Bolts 1/4"*100mm

Cross dowel 1/4"*13mm

Round head screw #8*40mm

Screws #7*12mm

Screws #8*35mm

Screws #8*40mm

Wheels

Connecting Bolt

Connector Housing

Stop Wood

Base L

Allen key 60*22*4mm

@|@E0®E 000 e E®EE 0 ® )7

Round head screw #8*15mm

ASSEMBLY TOOLS REQUIRED (NOT INCLUDED)
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STEP 12:




STEP 13:

STEP 14:
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STEP 15:

STEP 16:
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STEP 17:




STEP 19:
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